
Existing 
M10 bolt

Existing 
M10 bolt

FRONT

REAR

7

6

6

5

4

4

3

2

3

1

1

Parts List
Item Qty Description
1 4 Hex bolt, M10 x 1.25 x 40mm

2 2 Flange nut, M10 x 1.25

3 4 Conical tooth washer, 7/16"

4 2 Carriage bolt, 1/2" - 13 x 2"

5 2 Round hole washer, 
2" x 1-1/2" x 1/2"

6 2 Square hole washer, 
1/4" x 1" x 2.5"

7 2 Flange nut, 1/2" - 13 

8 2 Fishwire, 1/2"




